1
Part reference: 07-0091

Fuel pump lock ring

2
Part reference: 07-0023

Perko filler

3
Part reference: 07-0090

In-tank fuel module 285/325/385 models

Part reference: 07-0085

In-tank fuel module 445 model

4
Part reference: 07-0370

Fuel Filter (Mann & Hummel)

5
Part reference: 04-0100

Raymond connector straight

6
Part reference: 01-0195

Towing valve bracket

Part reference: 08-0087

Towing valve label

Part reference: 04-0060

Towing valve ball valve

Part reference: 04-0062

1/2 – 3/4 BSPT hose tail

Part reference: 04-0061

1/2 – 5/8 BSPT hose tail

Part reference: 03-0115

3/4 Metal reinforced hose

Part reference: 03-0020

5/8 clear hose

Part reference: 23-0017

25mm High grip clip

7
Part reference: 07-0150

Bilge blower

Part reference: 03-0115

Hose for bilge blower

8
Part reference: 20-0029

Engine mount bolt M8 x 25mm (x2)

9
Part reference: 20-0225

Engine mount bolt M12 x 30mm (x1)

10
Part reference: 01-0370

Engine mount Shim (0.5mm or 1mm)

11
Part reference: 05-0290

Engine mount (AMC 50)

Part reference: 99-0010

Auto fire extinguisher – ref Stat X G60T (fitted in Helm)

12
Part reference: 01-0900

Fuel tank 285

Part reference: 01-0902

Fuel tank 325

Part reference: 01-0903

Fuel tank 385

Part reference: 01-0904

Fuel tank 445

13
Part reference: 06-0375

Power Limit Switch & Key

14
Part reference: 03-0150

Side pod edge trim PVC nitrile white (1.5M) (all models)

15
Part reference: 06-0007

285/325/385 Battery 12V 20Ah

16
Part reference: 07-0018

Battery clamp

Part reference: 06-0090

445 Battery 12V 28 Ah

Part reference: 07-0103

445 battery clamp

Part reference: 03-0260

Exhaust outlet pipe insulated – 65mm (Blue Silicone)

17
Part reference: 039-0006

Helm console seal – DX75

18
Part reference: 07-0200

Bilge pump Whale 650

Turbojet 285-445 models – engine bay components

PositionPart referenceDescriptionBuy
107-0091Fuel pump lock ring 
207-0023Perko filler 
307-0090In-tank fuel module 285/325/385 models 
07-0085In-tank fuel module 445 model 
407-0370Fuel Filter (Mann & Hummel) 
504-0100Raymond connector straight 
601-0195Towing valve bracket 
08-0087
Towing valve label 
04-0060Towing valve ball valve 
04-00621/2 – 3/4 BSPT hose tail 
04-00611/2 – 5/8 BSPT hose tail 
03-01153/4 Metal reinforced hose 
03-00205/8 clear hose 
23-001725mm High grip clip 
707-0150Bilge blower 
03-0115Hose for bilge blower 
820-0029Engine mount bolt M8 x 25mm (x2) 
920-0225Engine mount bolt M12 x 30mm (x1) 
1001-0370Engine mount Shim (0.5mm or 1mm) 
1105-0290Engine mount (AMC 50) 
99-0010Auto fire extinguisher – ref Stat X G60T (fitted in Helm) 
1201-0900Fuel tank 285 
01-0902 Fuel tank 325 
01-0903Fuel tank 385 
01-0904Fuel tank 445 
1307-0030Gas strut bases 
1406-0375Power Limit Switch & Key 
1506-0007285/325/385 Battery 12V 20Ah 
1607-0018Battery clamp 
06-0090445 Battery 12V 28 Ah 
07-0103445 battery clamp 
03-0260Exhaust outlet pipe insulated – 65mm (Blue Silicone) 
1709-0006Helm console seal – DX75 
1807-0200Bilge pump Whale 650